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FCC 47 CFR PART 15 SUBPART E

Test Standard FCC Part 15.407

Brand name AAEON

Product name NEC-SIGN

Model No. XNEC-SIGNXXXXXXXXXXXX (X can be 0-9, A-Z, a-z, "-", or
blank)

Test Result Pass

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this
report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.( Wugu Laboratory)

Approved by: Tested by:

. %7

Sam Chuang Jerry Chuang
Manager Engineer

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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1.1 GENERAL INFORMATION
1.2 EUT INFORMATION

Page: 4/137

AAEON Technology Inc.

Applicant 5F, No.135, Lane 235, Pao Chiao Rd, Hsin-Tien Dist.,
New Taipei City, Taiwan, R.O.C
AAEON Technology Inc.
Manufacturer 5F, No.135, Lane 235, Pao Chiao Rd, Hsin-Tien Dist.,
New Taipei City, Taiwan, R.O.C
Equipment NEC-SIGN
Model Name XNEC-SIGNxxxxxxxxxxxx (x can be 0-9, A-Z, a-z, "-", or blank)

Model Discrepancy

All the above models are identical except for the designation of model

numbers. The suffix of (x can be 0-9, A-Z, a-z, "-", or blank) on model
number is just for marketing purpose only.

Received Date

August 2, 2018

Date of Test August 13 ~ 28, 2018

Power from adapter via power cable.

Powertron Electronics Corp. / PA1024-0501B400
Power Supply

I/P: 100-240Vac, 50-60Hz, 0.6A
O/P: 5Vdc, 4.0A, 20W Max

Output Power(W)

For Chain 0:
Frequency Output
Band Mode Range Power
(MHz) (W)
IEEE 802.11a 5180 ~ 5240 0.0318
IEEE 802.11n HT 20 5180 ~ 5240 0.0260
U-NIFT IEEE 802.11n HT 40 5190 ~ 5230 0.0157
IEEE 802.11ac VHT 80 5210 0.0061
IEEE 802.11a 5745 ~ 5825 0.0490
U-NII-3 IEEE 802.11n HT 20 5745 ~ 5825 0.0451
IEEE 802.11n HT 40 5755 ~ 5795 0.0400
IEEE 802.11ac VHT 80 5775 0.0955
For Chain 1:
Frequency Output
Band Mode Range Power
(MHz) (W)
IEEE 802.11a 5180 ~ 5240 0.0346
U-NII-1 IEEE 802.11n HT 20 5180 ~ 5240 0.0267
IEEE 802.11n HT 40 5190 ~ 5230 0.0162
IEEE 802.11ac VHT 80 5210 0.0050
IEEE 802.11a 5745 ~ 5825 0.0498
U-NII-3 IEEE 802.11n HT 20 5745 ~ 5825 0.0473
IEEE 802.11n HT 40 5755 ~ 5795 0.0409
IEEE 802.11ac VHT 80 5775 0.0918
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1.3 EUT CHANNEL INFORMATION

UNII-1

IEEE 802.11a 5180 ~ 5240 MHz

IEEE 802.11n HT 20 5180 ~ 5240 MHz

IEEE 802.11n HT 40 5190 ~ 5230 MHz

IEEE 802.11ac VHT 80 5210 MHz
Frequency Range UNIL-3

IEEE 802.11a 5745 ~ 5825 MHz

IEEE 802.11n HT 20 5745 ~ 5825 MHz

IEEE 802.11n HT 40 5755 ~ 5795 MHz

IEEE 802.11ac VHT 80 5775 MHz

1. IEEE 802.11a mode: OFDM (BPSK/QPSK/16QAM/64QAM)
. 2. IEEE 802.11n HT 20 mode: OFDM (BPSK/QPSK/16QAM/64QAM)
Modulation Type |3 |EEE 802.11n HT 40 mode: OFDM (BPSK/QPSK/16QAM/B4QAM)
4. |EEE 802.11ac VHT 80 mode: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)
Remark:

Refer as ANSI 63.10:2013 clause 5.6.1 Table 4 for test channels

Number of frequencies to be tested

Frequency range in Number of Location in frequency
which device operates frequencies range of operation
[] 1 MHz or less 1 Middle
] 1 MHz to 10 MHz 2 1 near top and 1 near bottom
X More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom
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1.4 ANTENNA INFORMATION

Antenna Type [ ] PIFA ] PCB [X] Dipole [_] Coils
Model name Type Peak Gain
Antenna Gain Ant 1 RFA-25-C2M2-M10-1 Dipole 2dBi
Ant 2 RFA-25-C2M2-M10-1 Dipole 2dBi

Antenna Connector | SMA Connector

1.5 MEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY
AC Powerline Conducted Emission +/- 1.2575
Emission bandwidth, 20dB bandwidth +/- 1.4003
RF output power, conducted +/-1.1372
Power density, conducted +/- 1.4003
3M Semi Anechoic Chamber / 30M~200M +/- 4.0138
3M Semi Anechoic Chamber / 200M~1000M +/- 3.9483
3M Semi Anechoic Chamber / 1G~8G +/- 2.5975
3M Semi Anechoic Chamber / 8G~18G +/-2.6112
3M Semi Anechoic Chamber / 18G~26G +/-2.7389
3M Semi Anechoic Chamber / 26G~40G +/- 2.9683

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report.
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1.6 FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at
No.11, Wugong 6th Rd., Wugu Dist., New Taipei City 24891, Taiwan. (R.O.C.)

71137
00

Page:
Rev.:

Test site Test Engineer Remark
AC Conduction Room Dally Hong -
Radiation Jerry Chuang -
RF Conducted Dally Hong -

Remark: The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4
and CISPR Publication 22.

1.7 INSTRUMENT CALIBRATION
RF Conducted Test Site
Equipment Manufacturer Model SIN Cal Date | Cal Due
Coaxial Cable Woken WC12 CC002  |06/29/2018|06/28/2019
Thermostatic/Hrgrosatic| oy MHG-150LF 930619 [10/11/2017|10/10/2018
Chamber
Power Meter Anritsu ML2495A 1149001 |09/18/2017|09/17/2018
Power Sensor Anritsu MA2491A 30982 02/06/201802/05/2019
Signal Analyzer R&S FSV 40 101073 |10/02/2017|10/01/2018
3M 966 Chamber Test Site
Equipment Manufacturer Model S/N Cal Date | Cal Due
Bilog Antenna Sunol Sciences JB3 A030105 [07/13/2018(07/12/2019
HUBER
Cable SULNER  |SUCOFLEX 104PEA| 25157 |06/29/2018|06/28/2019
HUBER
Cable SULNER  |SUCOFLEX 104PEA| 20995  [06/29/2018|06/28/2019
Digital T,\r/‘lzzre”ro‘HygrO WISEWIND 1206 D07 02/08/2018|02/07/2019
double Ridged Guide ETC MCTD 1209  |DRH13M02003(08/20/2018|08/19/2019
Horn Antenna
) ) MICRO
High Pass Filters TRONIGS HPM13195 003 05/14/2018(05/13/2019
Horn Antenna ETS LINDGREN 3116 00026370 |01/04/2018|01/03/2019
Loop Ant COM-POWER AL-130 121051 |03/21/2018|03/20/2019
Pre-Amplifier EMEC EM330 060609 |06/29/2018|06/28/2019
Pre-Amplifier MITEQ AMF'GF'§SO4°0'4O' 985646  |06/21/2018|06/20/2019
Pre-Amplifier HP 84498 3008A00965 |06/29/2018|06/28/2019
PSA Sf\”es Spectrum Agilent E4446A MY46180323 |05/31/201805/30/2019
nalyzer
Antenna Tower CCS CC-A-1F N/A N.C.R N.C.R
Controller CCS CC-C-1F N/A N.C.R N.C.R
Turn Table ccs CC-T-1F N/A NCR | NCR

Remark: Each piece of equipment is scheduled for calibration once a year.
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AC Conducted Emissions Test Site
Equipment Manufacturer Model S/IN Cal Date Cal Due
CABLE EMCI CFD300-NL CERF 07/03/2018 | 07/02/2019
EMI Test R&S ESCI 100064 | 07/24/2018 | 07/23/2019
Receiver
LISN SCHWARZBECK NSLK 8127 8127-541 02/09/2018 | 02/08/2019
LISN SCHAFFNER NNB41 03/10013 02/06/2018 | 02/05/2019
Remark: Each piece of equipment is scheduled for calibration once a year.
1.8 SUPPORT AND EUT ACCESSORIES EQUIPMENT
EUT Accessories Equipment
No. Equipment Brand Model Series No. FCC ID
N/A
Support Equipment
No. Equipment Brand Model Series No. FCC ID
Monitor DELL U2410F N/A DoC
2 KeyBoard DELL SK-8115 T3A002 DoC
Mouse DELL M-UAL-96 R41105 DoC

1.9 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.407, KDB 789033 D02.
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2. TEST SUMMERY
FCC
Standard | Chapter Test Item Result
Sec.
15.203 1.4 Antenna Requirement Pass
15.207 4.1 AC Conducted Emission Pass
15.403(i) 4.2 26dB Bandwidth Pass
15.403(i) 4.2 6dB Bandwidth Pass
15.403(i) 4.2 Occupied Bandwidth (99%) Pass
15.407(a) 4.3 Output Power Measurement Pass
15.407(a) 4.4 Power Spectral Density Pass
15.407(b) 4.5 Radiation Band Edge Pass
15.407(b) 4.5 Radiation Spurious Emission Pass
15.407(g) 4.6 Frequency Stability Pass

9/137
00
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF OPERATING CONDITION

1. IEEE 802.11a mode: 6Mbps

2. IEEE 802.11n HT 20 mode: MCSO

3. IEEE 802.11n HT 40 mode: MCSO
4. |[EEE 802.11ac VHT 80 mode: MCSO0

Operation mode

el W
IEEE 802.11a 5180 ~ 5240 4 Channels
Operating Frequency UNIIA IEEE 802.11n HT 20 5180 ~ 5240 4 Channels
IEEE 802.11n HT 40 5190 ~ 5230 2 Channels
Range & IEEE 802.11ac VHT 80 5210 1 Channels
Number of Channels IEEE 802.11a 5745 ~ 5825 5 Channels
U-NIL3 IEEE 802.11n HT 20 5745 ~ 5825 5 Channels
IEEE 802.11n HT 40 5755 ~ 5795 2 Channels
IEEE 802.11ac VHT 80 5775 1 Channels
Remark:
1. EUT pre-scanned data rate of output power for each mode, the worst data rate were recorded in this
report.

2. Covered modes are test reduction modes. The output powers on the covered modes are equal to or
less than the mode referenced and use the same module
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3.2 THE WORST MODE OF MEASUREMENT

AC Power Line Conducted Emission

Test Condition AC Power line conducted emission for line and neutral

Power supply Mode|Mode 1:EUT power by adapter via power cable

Worst Mode X] Mode1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Radiated Emission Measurement Above 1G

Test Condition Band edge, Emission for Unwanted and Fundamental

Power supply Mode|Mode 1:EUT power by adapter via power cable

Worst Mode X] Mode1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

[_] Placed in fixed position.

X Placed in fixed position at X-Plane (E2-Plane)
[ ] Placed in fixed position at Y-Plane (E1-Plane)
[ ] Placed in fixed position at Z-Plane (H-Plane)

Worst Position

Worst Polarity X] Horizontal [ ] Vertical

Radiated Emission Measurement Below 1G

Test Condition Radiated Emission Below 1G

Power supply Mode|Mode 1:EUT power by adapter via power cable

Worst Mode X] Mode1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, Horizontal and Vertical for
radiated measurement. The worst case(XPlane and Horizontal) were recorded in this
report

3. AC power line conducted emission and for below 1G radiation emission were
performed the EUT transmit at the highest output power channel as worse case.
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3.3 EUT DUTY CYCLE
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Duty Cycle
Configuration TX ON (ms) TX ALL (ms) Duty Cycle (%)
802.11a 1.4200 1.4800 95.95%
802.11n HT20 1.3300 1.4100 94.33%
802.11n HT40 0.6700 0.7500 89.33%
802.11ac VHT80 0.4800 0.4900 97.96%
802.11a 802.11n HT20
Agilent 69:15:22 Aug 27, 2018 RL i Agilent 11:00:02 Aug 27, 2018 RL
a Mkr2  1.48 ms a Mkr2  1.41 ms
Ref 119 dBpY #ftten 16 dB 1.49 dB | Ref 119 dBpY #ftten 16 dB 0.07 dB
#Peak #Peak
Log T 7 T T T : Fif Log " R ; ol
T T 1o [™ vy o f purd] herssunifind b wm’w.wwrmw
dB/ | d5/
Dffst Offst
6 &
dB dB
R
LgAv LgAw
H1 52 H1 32
Center 5.180 080 GHz Span @ Hz | Center 5.180 000 GHz Span @ Hz
Res BH 1 MHz VBH 1 MHz Sweep 18 ms (1001 pts) | Res BH 1 MHz #UBH 1 MHz Sweep 10 ms (1001 pts)
Marker  Trace Type ¥ Axis fnplitude Marker  Trace Type o s fnplitude
1R &h] Tine 4.18 ms 47.35 dBpl Tine 2.71 ne 49.78 dBpl
1la [&5] Tine 1.42 ne -8.79 dB la (6] Tine 1.3% me -2.46 dB
2R 1y Tine 4.18 ns 47.35 dBul 2R &b Tine 3.71 ns 49.78 dBpl
EN €M) Tine 1.48 ns 1.43 dB 28 [<h} Time 101 ng 8.87 dB
802.11n HT40 802.11ac VHT80
Agilent 11:47:23 Aug 27, 2618 R T % Agilent 13:21:27 Aug 27, 2018 R T
a Mkr2 750 ps a Mkr2 490 ps
Ref 119 dBpY #ftten 16 dB -1.46 dB | Ref 119 dBp¥ #ftten 16 dB -3.54 dB
#Peak #Peak
Log Log
18 16
B/ Pt A it ol (ot gl P G o Wi bkl ot e | o b A thm (a0 i s AL i il ot b, i
Offst Offst
e ! J Al | o
e e mEsesseil
) IS 1} ]
LaAv LaAv
H1 52 M1 52
Center 5.190 008 GHz Span @ Hz | Center 5.210 088 GHz Span B Hz
Res BH 1 MHz #YBH 1 MHz Sweep 10 ms (1801 pts) Res BH 1 MHz #YBH 1 MHz Sweep 10 ms (1681 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o s finplitude
1y Tine 4.43 ns 49.58 dBuU 1R 1) Tine 4.83 ns 51.36 dBpl
1la [&5] Tine E78 pe -1.38 dB la (6] Tine 488 pe -3.18 dB
2R 1y Tine 4.43 ns 49.58 dBul 2R Ay Time 4.83 ns 51.35 dBpll
2a 1y Tine 758 ps -1.46 dB 28 [eb) Tine 498 ps -3.54 dB
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4. TEST RESULT
4.1 AC POWER LINE CONDUCTED EMISSION
4.1.1 Test Limit
According to §15.207(a),
Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
510 30 60 50

* Decreases with the logarithm of the frequency.

4.1.2 Test Procedure

Test method Refer as ANSI 63.10:2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and

average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT

compliance.

5. Recorded Line for Neutral and Line.

4.1.3 Test Setup

]
]V 80cm

Vertical reference ground plane

7 EMI receiver

=

LISN T~

4.1.4 Test Result

Pass.

Horizontal reference ground
plane
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Test Data
Test Mode Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase Line Test Date August 13, 2018
Test Voltage: 120V Test Engineer Dally Hong
80.0 dBuV
Limit1: —_—
Limit2:
2
3
40
b
-20
0.150 05 [MHz) 5 30.000
Quasi . Quasi Quasi Quasi
Frequency Peak Aveégge Cofrrectlon Peak Averalge Peak A\:grgge Peak Average . ’
(MHz) reading rz%mvg agltaor result zjeBsu\} limit d'g“:/ margin mzrgm emar
@Buv) | @BUV) | @B) | ey | @BUV) [ gpuyy | @BUV) | Tggy | @B
0.1500 51.64 33.05 0.1 51.75 33.16 65.99 56.00 -14.24 -22.84 | Pass
0.1740 46.12 28.61 0.1 46.23 28.72 64.76 54.77 -18.53 -26.05 | Pass
0.1980 41.96 24.98 0.11 42.07 25.09 63.69 53.69 -21.62 -28.60 | Pass
0.2260 39.81 22.78 0.11 39.92 22.89 62.59 52.60 -22.67 -29.71 | Pass
0.2500 35.78 17.76 0.11 35.89 17.87 61.75 51.76 -25.86 -33.89 | Pass
0.2980 30.77 16.88 0.11 30.88 16.99 60.30 50.30 -29.42 -33.31 | Pass
This document cannot be reproduced except in full, without prior written approval of the Company. A& &5 A4 AN S FHFZF ] - A o[y -
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Test Mode Mode 1 Temp/Hum 24(°C)/ 50%RH
Phase Neutral Test Date August 13, 2018
Test Voltage: 120V Test Engineer Dally Hong
80.0 dBuv
Limit1: —_
Limit2: —_
\ |
2
\ |
3
TR
30
-20
0.150 0.5 [MHz) ] 30.000
Quasi . Quasi Quasi Quasi
Frequency Peak Averfige Correction Peak Average Peak Av_erqge Peak Average
. reading factor result Ao limit ) margin |Remark
(MHz) reading (dBuVv) (dB) result (dBuVv) limit (dBuVv) margin (dB)
(dBuV) (dBuV) (dBuV) (dB)
0.1660 48.37 30.29 0.14 48.51 30.43 65.16 55.16 -16.65 -24.73 | Pass
0.1820 47.79 29.28 0.13 47.92 29.41 64.39 54.39 -16.47 -24.98 | Pass
0.2060 44.03 26.49 0.13 44.16 26.62 63.37 53.37 -19.21 -26.75 | Pass
0.2340 39.20 21.74 0.13 39.33 21.87 62.31 52.31 -22.98 -30.44 | Pass
0.3860 44.49 39.57 0.13 44.62 39.70 58.15 48.15 -13.53 -8.45 | Pass
0.4180 38.88 27.31 0.13 39.01 27.44 57.49 47.49 -18.48 -20.05 | Pass
This document cannot be reproduced except in full, without prior written approval of the Company. A5 F & AN S B HZF0] » R Es -
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4.2 26dB BANDWIDTH, 6dB BANDWIDTH AND OCCUPIED
BANDWIDTH(99%)

4.2.1 Test Limit
26 dB Bandwidth : For reporting purposes only.

6 dB Bandwidth : Least 500kHz.
Occupied Bandwidth(99%) : For reporting purposes only.

4.2.2 Test Procedure

Test method Refer as KDB 789033 D02 Section C, D, and ANSI 63.10:2013 clause 6.9.2,
1. The EUT RF output connected to the spectrum analyzer by RF cable.

2. Setting maximum power transmit of EUT

3. UNII-1, UNII-2a and UNII-2c,

(1) BW=20MHz : SA set RBW = 300kHz, VBW = 1MHz and Detector = Peak, to
measurement 26 dB Bandwidth

(2) BW=40MHz : SA set RBW = 1MHz, VBW = 3MHz and Detector = Peak, to
measurement 26 dB Bandwidth

(3) BW=80MHz : SA set RBW = 1MHz, VBW = 3MHz and Detector = Peak, to
measurement 26 dB Bandwidth

4. UNII-3, SA set RBW = 100kHz, VBW = 300kHz and Detector = Peak, to
measurement 6 dB Bandwidth

5. SAset RBW =1% ~ 5% OBW, VBW = three times the RBW and Detector = Peak,
to measurement 99% Bandwidth

6. Measure and record the result of 6 dB Bandwidth and 99% Bandwidth. in the test
report.

4.2.3 Test Setup

Spectrum

ETTT
Analyzer
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4.2.4 Test Result
UNII-1
Test mode: IEEE 802.11a mode

Chain O Chain 1 Chain O Chain 1

Channel Frequency (MHz) OBW/(99%) OBW(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)

Low 5180 16.6425 16.7872 21.5942 21.3768
Mid 5220 16.7149 16.7149 21.5942 21.6667
High 5240 16.7149 16.7149 21.5942 21.5942

Test mode: IEEE 802.11n HT20 mode

Chain O Chain 1 Chain O Chain 1

Channel Frequency (MHz) OBW/(99%) OBW/(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)

Low 5180 17.8726 17.8726 21.7391 21.7391
Mid 5220 17.8726 17.8726 21.8116 21.9565
High 5240 18.0173 18.0173 21.8116 21.8116

Test mode: IEEE 802.11n HT40 mode

Chain O Chain 1 Chain O Chain 1

Channel Frequency (MHz) OBW/(99%) OBW/(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5190 36.5846 36.5846 41.159 40.928
High 5230 36.5846 36.3531 41.043 41.275

Test mode: IEEE 802.11ac VHT80 mode

Chain O Chain 1 Chain O Chain 1

Channel Frequency (MHz) OBW/(99%) OBW/(99%) 26dB BW 26dB BW
(MHz) (MHz) (MHz) (MH2z)

Mid 5210 75.7163 75.9479 83.478 82.783
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UNII-3
Test mode: IEEE 802.11a mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 16.7872 16.9319 16.3043 16.3043
Mid 5785 16.7149 17.0043 16.3478 16.3478
High 5825 16.6425 17.0043 16.3043 16.3478
Test mode: IEEE 802.11n HT20 mode
Chain O Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5745 18.0173 18.1620 17.1739 17.3043
Mid 5785 18.0897 17.9450 17.5652 17.3043
High 5825 18.0897 18.0897 17.5217 17.5652
Test mode: IEEE 802.11n HT40 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Low 5755 36.8162 36.7004 35.826 35.826
High 5795 36.7004 36.8162 36.29 35.826
Test mode: IEEE 802.11ac VHT80 mode
Chain 0 Chain 1 Chain 0 Chain 1
Channel [Frequency (MHz) OBW(99%) OBW/(99%) 6dB BW 6dB BW
(MHz) (MHz) (MHz) (MHz)
Mid 5775 75.4848 75.4848 75.13 75.13
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UNII-1 IEEE 802.11a mode- chain 0

Low CH

Mid CH

Spectrum ué-’ Spectrum |u§x
Ref Level 20.00 dém & RBW 300 kriz Ref Level 20.00 dem & RBW 300 kHz
o At 30ds & SWT S00ms ® VBW 1MH2  Mode Auto Sweep o At 30 dB & SWT 500 ms @ VBW _1MH2 Mode Auta Sweep
(@ 1Pk View [0 1K View
ZETEY] ~15.07 dBm] ZETEY] ~14.81 dBm]
5.1794930 GHz 5.2194210 GHz
1o mM2[1] 40,37 dBm| 10 M2[1] 40.35 dBm|
5.1601304 GHZ, 5.2001304 GHz,
0 di 0
10 1 -10 forsy
1 -15.070 d8 T 1 -14.810 d8n
11 -15.070 d - o 01 -14.810 d8
/ \ / \
-30 df -30 o \'k
=40l D2 -41.070 cbm - - 810
el trod 50—y
1l AL | ™ R T
-60 df
70 -70 o
i i
CF 5.18 GHz 691 pts Span 50.0 MHz CF 5.22 GHz 691 pts Span 50.0 MHz
larker arker
Type | Ref | Trc X-value | Y¥-value | Functian Function Result Type | Ref | Trc X-value | Y¥-value | Function Function Result
w1 | 5.179483 GHz | -15.07 dbm | [t 1 5.219421 GHz | 1481 dem
| M3 1 £.1601304 GHz -40.57 dBm 2 1 £.2001304 GHz 40,35 dBim
o3l m2[ 1 21,5942 MHZ -0.60 & o3[ mz[ 1 21,5942 MHz 0.02 B
—
T T
( T ] D wa L T ] i e
Dace: 27.AUG.201B 1€:44:20 Date: 27.AUG.2018 1€:46:28

High CH

Spectrum ué-’
Ref Level 20.00 dém & RBW 300 kiz
o At 30d8 @ SWT 500 ms @ VBW 1MH2  Mode Auto Swesp
@1k view
M1[1] -13.74 dBm)|
5.2405790 GHz
1o mM2[1] 55 dBm|
5.2201304 GHz,
od
10 "
D1 -13.740 don
flomrr™ e
/ |
-30 d
p2 -39.740 ‘\'\L’VI",\‘
m ity gt
-60
-70
F1
|
CF 5.24 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Trc X-value | Y¥-valug | Functian Function Result
w1 1 5240578 GHz | -13.74 dbm |
| Mz 1 5.2291304 GHz -39,55 dBm
| pal m2[ 1 21,5942 MHz -0.06 dB
= T

L I
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UNII-1 IEEE 802.11n

HT20 mode- chain 0

Low CH

Mid CH

Spectrum L Spectrum |“"‘t
Ref Level 20.00 dém ® RBW 300 kriz Ref Level 20.00 dém ® RBW 300 kHiz
f= ALL 30 ds » SWT S00ms & VBW 1MHz Mode Auto Sweep f= ALt 30 dE & SWT 500 ms @ VBW 1MHz Mode Auto Sweep
[@irk View [0 17k View
SETEY] -14.51 dBm| Mi[1] ~14.37 dBm|
5.1814470 GHz . 5.2183360 GHz
0 M2[1] 40,30 dBm) 10 M2[1] 49.90 dBm)|
5.1691304 GHz, 5.2090580 GHz,
0 o
-10 -10d =
1 -14.510 d3 01 -14.370 dan
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-a0 d 30 o
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CF 5.18 CHz 601 pts Span 50.0 MHz CF 5.29 GHz 691 pts Span 50.0 MHz
arker arker
Type | Ref | Tre X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-valug | Function Function Result
1] 1 5181447 GHz | S14.51 dBm | [ a1 1 5218336 GHz | -14.37 dém
| Mz 1 5.1691304 GHz -40.30 dBm M2 1 5.209053 GHz -39.90 dim
03] Mz 1 21,7391 MHz 0.52 db 03[ Mzl 1 215116 MHz 1.00 B
— — P — e —
L i J L N J
Date: 27.AUS.2018 16:50:18 Date: 27.AUG.2018 16:52:31

High CH

Spectrum
Ref Level 20.00 dém & RBW 300 kHz
o A 30 ds @ SWT 500 ms @ VBW _ 1MHz  Mode suto Sweep
(@ 1Pk View
EETEY] -15.59 dBm|
~ 5.2385530 GHz
10 M2[1] 41.50 dBm|
5.2291304 GHz,
0
-10 T
1 -15.500 danr v
-20 /, - ,\
-30 d
=40 D2 =41.590 dBny
0 IIE h‘wmm
b Al e T
-60
-0 F
Fi
|
CF 5.24 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Tre X-value | ¥-value | Function Function Result
w1 1 5.238553 GHz | -15.50 dém |
| Mz 1 5.2291304 GHz -41.50 dBm
03| Mz 1 21,116 MHz 0.97 &
— — -—
L i J
Dase: 27.ATS.2018 17:01:40
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UNII-1 IEEE 802.11n HT40 mode- chain 0

Low CH

High CH

Spectrum

Ref Level 20.00 dém

@ RBW 1 MHz

Spectrum

Ref Level 20.00 dém

@ RBW 1 MHz

o At 30d5 @ SWT 500 ms @ VBW 3 MHz  mode auto Sweep oAt 30 dB & SWT 500 ms @ VBW 3 MHz _Mode Auta Swesp
[@1Pk view [0 17k view
EETEY] ~6.60 dBm| Mi[1] ~6.53 dBm)
5.191850 GHz| 5.225600 GH|
10 M2[1] 20 dBm)| 10 M2[1] 42.18 dBm|
5.169962 GHz| 5.209478 GHz|
o S o
D1 -6.600 da X D1 -6.530 dBm
-10 /, '\\ -10 o ot \
e 1,/‘ 20 df
-30 d e EE; 30 d — -
2 32 B 3
a0 . 1 bl o 1 [l | |
ie-och kb LR 0 el | I AR WMJM Rl |
= -50
-60 -60
-7 £ 70 F
F1 F1
| |
GF 5.19 GHz 691 pts Span 80.0 MHz CF 5.23 GHz 691 pts Span 80.0 MHz
larker arker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
w1 1 5.10185 GHz -6.60 dBm | w1 1 5,226 GHz -6.53 cBm |
| Mz 1 5.169362 GHz -32.20 dbm M2 1 5.209473 GHz -32.16 dim
03| Mz 1 41,159 WHz 0.05 dB 0z M3l 1 41,043 WHz 0.66 dB
—_— _—ﬁ. Em— _—ﬁ.
L i J L N ]
Dase: 21.AUS.201E 15:45:5% Date: 21.AU5.2018 15:47:03

UNII-1 IEEE 802.11ac VHT80 mode- chain 0

Mid CH

Spectrum
Ref Level 20.00 dém & RBW 1 MHZ
o ALt 30dB & SWT 500 ms @ VBW 3 MHz  Mode suto Sweep
[@1Pk view
Mi[1] ~7.50 dBm)|
5.2208B0 GHe|
10 M2[1] 33,47 dBm|
5.168725 GHz|
0
M1
. . L2
o 01 -7.500 dé
N Jf.“ M_,\\
30 I 1
D2 -33.500Bm
40 L LIS Ml
Ml N ey
-50
-60
-7 Fo
F1
|
CF 5.21 GHz 691 pts Span 160.0 MHz
larker
Type | Ref | Trc X-value | Y¥-value | Function Function Result
[ w1 1 5.22083 GHz -7.50 dBm
| M2 1 5.168725 GHz -33.47 dém
D3 Mz 1 £3.478 MHz 2,36 B
— — e — R T
L i J
Date: 21.AUG.201E 12:40:3%
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UNII-1 IEEE 802.11a mode- chain 1

Low CH

Mid CH

L Spectrum

(=)

Spectrum
Ref Level 20.00 dém ® RBW 300 kriz Ref Level 20.00 dém ® RBW 300 kHiz
f= ALL 30 ds » SWT S00ms & VBW 1MHz Mode Auto Sweep f= ALt 30 dE & SWT 500 ms @ VBW 1MHz Mode Auto Sweep
[@irk View [0 17k View
SETEY] ~12.90 dBm| Mi[1] ~16.09 dBm|
5.1794930 GHz . 5.2205790 GHz
0 M2[1] 89,11 dBm) 10 M2[1] 41.65 dBm)|
5.1693478 GHz, 52001304 GHz,
0 o
-10 -10d T
01 -14.900 den + Bn X
o T e Y e 1 -16.090 dé: i ]
/ \ / \
W
-an 2 -4 o 7 i
D3 -40.000 dBm DF -42.080 dbm:
50 njl[quﬂTH - e o,
MA.M‘WM«A:"”M - i i ey R T
60 -60 o
-70 -70 o
1 F1
| |
CF 5.18 CHz 601 pts Span 50.0 MHz CF 5.29 GHz 691 pts Span 50.0 MHz
arker arker
Type | Ref | Tre X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-valug | Function Function Result
1] 1 5179493 GHz | 14,90 dBm | [ a1 5220579 GHz | 16,00 dém
| Mz 1 5.1693478 GHz -39.11 dbm M2 1 5.200130¢ GHz -41,65 dim
03] Mz 1 21,3768 MHz -1.59 db 03[ Mzl 1 21,5667 MHz -0.25 db
— — - — e
L i J L N J
Date: 27.AUS.2018 16:08:37 Date: 27.AUG.2018 16:10:53
High CH
Spectrum

Ref Level 20.00 dém

& RBW 300 kHz

o A 30 ds @ SWT 500 ms @ VBW _ 1MHz  Mode suto Sweep
(@ 1Pk View
EETEY] ~14.82 dBm|
~ 5.2304930 GHz
10 M2[1] 40,15 dBm|
5.2291304 GHz,
0
-10
D1 -14.320 dan %
o0 /W \
-30 d
2
-0
Fi
|
CF 5.24 GHz 691 pts Span 50.0 MHz
larker
Type | Ref | Tre X-value | ¥-value | Function Function Result
w1 1 5239493 GHz | -14.82 dBm |
M2 1 5.2291304 GHz -40.15 dBm
03| Mz 1 21,5043 MHz -0.06 d&
— — e
L i J
Dase: 27.ATS.2018 1€:15:23
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UNII-1 IEEE 802.11n HT20 mode- chain 1

Low CH Mid CH

Spectrum L Spectrum |“"‘t

Ref Level 20.00 dém ® RBW 300 kriz Ref Level 20.00 dém ® RBW 300 kHiz

o A 30dE @ SWT 500 ms » VBW  1MHz  Mode Auto Swasp lo ALt 30 d8 » SWT 500 ms @ VBW _1MHz _ Mode auto Sweep

[@irk View [0 17k View
SETEY] ~16.63 dBm| Mi[1] -15.49 dBm|
5.1789870 GHz 5.2189150 GHz
0 M2[1] 42.45 dBm) 0 M2[1] 40.26 dBm)|
5.1691304 GHz 52001304 GHz,
0 o
-10 T 10l T
D1 -16.630 dam T . 01 -15.490 danr WMMW
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T i T s S

-60 -60 o
-70 F2 -70 F2
i i
CF 5.18 CHz 601 pts Span 50.0 MHz CF 5.29 GHz 691 pts Span 50.0 MHz
arker arker
Type | Ref | Tre X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-valug | Function Function Result
1] 1 5178987 GHz | 16,63 dbm | [ a1 1 5218915 GHz | 1549 deém
M2 1 5.1691304 GHz -42.45 dbm M2 1 5.209130¢ GHz -40,26 dim
03] Mz 1 21,7391 MHz -0.05 db 03[ Mzl 1 21,3565 MHz 0,92 db
— — e e — -—
L i J L N J

Date: 27.AUG.201E 16:20:23 Date: 27.AUG.2018 16:28:54

High CH

Spectrum
Ref Lavel 20.00 dém @ RBW 300 kHz
f ALL 30 d3 ® SWT S00ms & VBW 1 MHz  Mode auto Sweep
@ 1Pk View
M1[1] -8.53 dBm)|
" 5.2384080 GHz|
10 mM2[1] 32.88 dBm)|
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-4 M T
oo ol bz
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-7 =
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larker
Type | Ref | Tre X-value | ¥-value | Function Function Result
l M1 1 5.238408 GHz -8.53 dBm
I M2 1 5.2291304 GHz -32.88 dBm
D3| M2 1 21.8116 MHz -1.60dB
—— === = —
L I I
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UNII-1 IEEE 802.11n HT40 mode- chain 1

Low CH

High CH

Spectrum Spectrum
Ref Level 20.00 dém © RBW 1 MHz Ref Level 20.00 dm © RBW 1WAz
o At 30 d8 @ SWT 500 ms @ VBW 3 MHz _ Mode suto Sweep oAt 30 dB & SWT 500 ms @ VBW 3 MHz _Mode Auta Swesp
(@ 1Pk View [0 1Pk view
EETEY] 6.22 dBm| Mi[1] 6.61 dBm)
5.186760 GHe| 5.233700 CHy|
10 M2[1] 13 dBm| 10 M2[1] 42.31 dBm|
5.169962 GHz| 5.209478 GHz|
° T Q
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larker arker
Type | Ref | Trc X-value | ¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
w1 1 5.18676 GHz -6.22 dBm | w1 1 52337 GHz -6.61 cBm |
| Mz 1 5.169362 GHz -32.13 dbm M2 1 5.209473 GHz -32,31 dim
03| Mz 1 40,528 WHz 2,33 dB 0z M3l 1 41,978 WHz 0.05 B
— — e T— T v— ———— e T— TR —re—
L i J L N ]
Dase: 21.ATS.2018 14:46:05 Date: 21 2052018 18:48:23

UNII-1 IEEE 802.11ac VHT80 mode- chain 1

Mid CH

Spectrum L
Ref Level 20.00 dém ® RBW 1 MHZ
o A 30dE & SWT 500 ms & VBW 3 MHz  Mode Auto Sweep
@ 1Pk View
EETEY] —7.42 dBm|
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Type | Ref | Trc X-value | Y-value | Function Function Result
w1 5.22042 GHz -7.42 dBm |
| Mz 1 5.166957 GHz -32.19 dbm
03| Mz 1 62,783 WHz 0.92 &
— — -
L i J
Date: 21.AUS.2018 14:53:20
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UNII-3 IEEE 802.11a mode- chain 0

Low CH

Mid CH

Spectrum ué-’ Spectrum |u§x
Ref Level 20.00 dém & RBW 100 kriz Ref Level 20.00 dem & RBW 100 kHz
o _art 30ds @ SWT 500 ms & VBW 300 kdz Mode Auto Sweep f=_Att 30 d8 & SWT 500 ms ® VBW 300 kHz Mode Auto Sweep
(@ 1rk view [0 17k view
ZETEY] ~12.26 dBm] ZETEY] ~11.74 dBm|
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Type | Ref | Trc X-value | Y¥-value | Functian Function Result Type | Ref | Trc X-value | Y¥-value | Function Function Result
w1 | 5747475 GHz | 12,6 dbm | [t 1 5787475 GHz | 1174 dém
| M3 1 5.7368261 GHz -17.36 dBm 2 1 5.7767826 GHz -17.57 dBim
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Spectrum ué-’
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@1k view
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Type | Ref | Trc X-value | Y¥-valug | Functian Function Result
w1 | 5827475 GHz | -11.62 dbm |
| Mz 1 5.8168261 GHz -17.05 dém
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Spectrum Spectrum
Ref Level 20.00 dém © RBW 100 kHz Ref Level 20.00 dm  RBW 100 kHz
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Type | Ref | Tre X-value | v¥-value | Function Function Result Type | Ref | Trc X-value | ¥-value | Function Function Result
w1 1 5747475 GHz | -8.28 dBm | 1] 1 5787475 GHz | -8.10 cBm |
| Mz 1 5.7365652 GHz -13.54 dbm M2 1 5.7761739 GHz -14.09 dim
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UNII-3 IEEE 802.11n HT40 mode- chain 0

Low CH High CH
Spectrum L Spectrum |“"‘t
Ref Level 20.00 dém = RBW 100 kriz Ref Level 20.00 dbm ® RBW 100 kriz
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